LRN: 00OD11871

OoD T .

Project Number: 41-GZH-1999 L_H

OCEANSIDE WASTEWATER TREATMENT PLANT
A case study
An Interactive Qualifying Project Report
submitted to the Faculty

of the

WORCESTER POLYTECHNIC INSTITUTE
in partial fulfillment of the requirements for the
Degree of Bachelor of Science

by

St o

Jonathan A. Keaney
Date: May 2, 2000
Approved:

g..
/"/‘g“f‘{! -MHI/\(/-L:'\,.

Professor C'Qorge R. Heaton, Major Advisor

1. Wastewater
2. Public Works
3. San Francisco



Table of Contents

Introduction 3

History & Background 6

Politics & Laws 16
Design & Construction 23
Engineering 24
Cost 36
Public Relations 39
Conclusions 41




INTRODUCTION

A public works project is-any project that is sponsored by and funded by the
[...]
units were selected over continuous self- cleaning bar/filter screens and catenary screens.
The screening system includes conveyors to deliver the screenings to a screening storage

hopper, sized to contain three days of accumulated screenings.

Screened plant influent discharges to three grit tanks. Normally only one unit will

be online, with the second unit placed online during wet weather. The third unit is a

¥ Sludge is term used to describe the solids that are removed from the watsewater

25



standby during wet weather flows. Vortex grit tanks were selected over longitudinal
gravity and aerated tanks because of space requirements, anticipated superior
performance, and environmental factors, especially odor control. The grit removal system
includes grit pumping, cyclone separation and classifier washing. The washed grit is
discharged to an enclosed storage hopper capable of containing three days of grit

accumulation.

The technology for pretreatment is fairly standard and the plant has mostly
industry standard equipment except where noted and the choices made by the design
engineers reflect personal preference based on experience and cost and space

affectiveness.

Primary Treatment

Primary treatment includes primary clarification, primary sludge in-tank
thickening, primary sludge pumping and primary scum handling. The degritted and
screened wastewater is divided into five streams in the Pretreatment/Solids Building; one
stream to each of five rectangular primary clarifiers. The purpose of a clarifier is to
separate by gravity the waste solids and the water. Each stream flows through a magnetic
flow meter and then into the respective clarifier where most solids settle to the floor of
the tank. The clarified wastewater is removed by submerged launder’ pipes located at the

opposite from where the wastewater enters the tanks. The decision to remove the clarified

water from the bottom of the tank as opposed to the surface was due to noise and odor

26



considerations as well as moisture accumulation in the operating space above the tanks.
The use of five tanks instead of one or two larger tanks is to maintain excess capacity if

needed in wet weather and to have redundant systems for repair or maintenance.

The settleable solids (primary sludge) is concentrated by in- tank thickening
rather than by separate tank thickening, this is another example of space considerations
design because all of the primary and secondary treatment is done underground making
space a valuable commodity and a driving force in most design decisions. Longitudinal
sludge collectors equipped with variable speed drives scrape the settled primary sludge
from the primary clarifiers floor and deposit this sludge into the primary clarifier hopper
area. A deep (6- foot) primary sludge hopper with a variable speed sludge cross collector

is provided to assist the in-tank thickening process at each primary clarifier.

The thickened primary sludge is pumped from each primary clarifier by two
progressing cavity sludge pumps per primary clarifier into two sludge headers/pipelines.
Each pump can discharge into either header, which in turn discharges to the feed tank.
Each operating pump is controlled by timers, which may be overridden by a low solids
concentration signal from that pump's sludge density meter or a "low" sludge blanket
level signal from the respective primary clarifier's ultrasonic blanket detector. The

primary sludge pumping system is designed to accommodate the large range in sludge

® Type of non corrosive pipe used in waste water treatment

27



quality and volume. The variation occurs due to wet weather and the flushing of the

Westside Transport System'’.

The wastewater entering the clarifiers also contains grease and scum which does
not settle like the solids that make up the sludge. The grease and scum mostly rise to the
surface where it is collected using a series of spray nozzles, scum skimmers and troughs.
The collected primary scum is gravity fed to two primary scum pits which use two scum
breaker type pumps that chop and mix the primary scum. An indicator controlling level
activates pumps to discharge the contents to the scum concentrator. The scum
concentrator is based on a DPW conceptual design and is located contiguous with ( and
will discharge to ) the digester feed tank. The scum concentrator is a simple, gravity
separation design and is capable of receiving secondary scum flows as well as primary

scum flows. A manhole opening is provided for tanker truck pumping of the scum

concentrator contents.

Secondary Treatment

The goal of secondary treatment is to further remove solids from the wastewater
and improve the chemical makeup of the water so that it may be able to be discharged as
effluent. The secondary treatment at the Oceanside treatment plant consists of a high-
purity activated sludge process, secondary clarification and return activated sludge (RAS)

pumping. Primary effluent flows entering the secondary treatment process are measured

' West-side transport system is used to collect and transport sludge from all parts of the west half of the
city to the oceanside treatment facility

28



with a 54-inch magnetic flow meter. Flows less than or equal to 43 MGD are treated to
secondary effluent quality, flows in excess of 43MGD are blended with the secondary

clarifier effluent and disinfected at the chlorine contact channels.

The biological treatment oxygen dissolution system consists of three parallel
trains, each composed of six stages in series. The first, second and third stage can, in the
future be converted to operate in the anaerobic anoxic mode should further studies and
research conclude this is needed for control of Nocardia'' and or to produce a measurably

better settling secondary sludge.'?

Initially these first three stages and the second three stages were equipped to
operate in the aerobic mode. The first three stages are 31’W x 31°L x 14°’SWD (Sidewall
Depth). The last three stages are 38°W x 38°L x 14°’SWD. Each stage is provided with an
aerator equipped with both a surface aerator impeller and a bottom mixing impeller. The
size and power draw of the aerator impeller decreases from stage one through stage six to
match the anticipated oxygen demand and gas-phase oxygen purity conditions. The
purpose of the aeration of the sludge is to aid in the breakdown of the sludge into
products that can be more easily disposed or recycled. The high-purity oxygen activated
sludge process was selected to minimize space requirements, facilitate the containment
and collection of odors and aerosols and optimize treatment of the variable strength

wastewater expected at the Oceanside facility.

" Bacteria commonly found in Wastewater
12 At the time this research was done, this was not necessary

29



A 30-ton per day pressure swing adsorption (PSA) oxygen generation plant
supplies the project oxygen requirements for the secondary treatment system. It was
determined in studies that a plant on site would be more economical and efficient than
bringing in oxygen. However a back up system with a 3-day supply of liquid oxygen is
kept in a storage system in case of failure or for high oxygen demand conditions. The
liquid oxygen system is tied into the PSA system to automatically make up oxygen

deficits as indicated by falling pressure in the aeration basins or if the PSA shuts down.

The major components of the PSA system include feed air compressors, air-
cooling and drying systems, absorbers and control instrumentation. Three compressors
provide compressed air to the PSA system after being discharged through an aftercooler.
The cool, dry air then passes into one of the PSA adsorbent vessels rendering a 90-
percent pure product. The reason the compressed air must be scrubbed and purified is to
provide maximum affectiveness in the treatment process. The reason for having three
beds is so that one may be used while one is being purged for reuse and still have one on

standby in case of any sort of failure.

Mixed liquor from the aeration basins discharges to the seven secondary clarifiers
where the biological solids are separated by gravity from the treated wastewater. The
clarifiers are 15.5 feet deep at the ends and 16.5 feet deep adjacent to the center sludge
hoppers where the sludge is removed from the tanks. The added deepness in the center
helps to collect the sludge making it easier to remove. The inlet channel to the secondary

clarifiers is aerated to assist stripping of carbon dioxide and maintain the biological solids

30



in suspension. Flows into each clarifier are controlled by a high headloss inlet port and
adjustable sluice gates. V-notch weirs on surface launderers control the water surface

elevation in each clarifier.

Secondary scum is collected from each clarifier with a chain and flight
mechanism and discharged, using a helical scum collector, into a scum trough. The scum
gravity feeds from the scum troughs to two scum pits. The recessed impeller centrifugal
pumps at each scum pit move the scum to the concentration system, discussed earlier

under Primary Treatment, or to the plant headworks for recycle with the influent flow.

The design and equipment used in the primary and secondary treatment phases of
the process were at the time very unique. Because of the underground construction and
the limit on space, many newer technologies were used and adapted to the needs of the
plant. The use of some equipment and designs were not based on economics but rather on
necessity. Often times in public works projects, the top of the line equipment is not used
because of cost considerations but because of the nature of this project, the cost was
overlooked in many aspects and that was most apparent in this part of the plant. What
was interesting was that even with many fancier technologies the overall cost of the plant

was still very reasonable.

Disinfection

31



The State Regional Water Quality Board’s “Ocean Plan” requires disinfection as
the final step in wastewater treatment before discharge into the ocean. Studies done at the
Ocean Qutfall discharge point show that bacteria in the Richmond- Sunset primary
effluent experience die- off in the salt water. Therefore operation of the Oceanside
disinfection system is not anticipated on a continuous basis. It will still be necessary to
provide for full effluent disinfection during potential violation periods such as periods of

high rainfall in the early spring.

Disinfection is accomplished using sodium hypochlorite, a compound similar to
household bleach. Because chlorine can be harmful to the aquatic environment, the plant
effluent is dechlorinated using sodium bisulfite. The choice of these chemicals was based
on city, county and state regulations as well as cost and ease of handling and storage. The
sodium hypochlorate is mixed with the secondary effluent in the influent channel of the
chlorine contact channels. Because initial mixing and subsequent contact are critical for
effective disinfection, several alternatives were considered for each subsystem. The
selected alternative for mixing is injecting sodium hypochlorate solution immediately
upstream of a static mixer. Three chlorine contact channels are provided. They are sized
and configured to meet the design criteria and site constraints. Sodium Bisulfite is added
just upstream of the effluent Parshall flume'®. The flume provides a means of measuring

flow as well as the necessary mixing required for good dechlorination.

32



Sludge Thickening

Waste activated sludge, which is removed from the wastewater at various points in the
treatment process, primarily at the clarification steps must be thickened in order to be
disposed of easily. Thickening includes waste activated sludge pumping, and gravity belt
thickening, and thickened sludge transfer. In the design process options other than gravity
belts, such as centrifuges and dissolved air floatation units, were looked at but the gravity
belts proved to be the most reliable and were well suited for the sludge being handled at
the plant. It was decided that Three 2- meter belt thickeners was the most cost- affective
set-up. For each of the three belts there is a dedicated screw centrifugal pump with

variable speed drives.

Sludge Digestion

From the Gravity thickening belts the Waste Activated Sludge is pumped by
progressive cavity pumps to the digester feed tank. The sludge is then digested. The
purpose of sludge digestion is to use microscopic organisms to remove certain pollutants
that are harmful from the sludge and to break it down as much as possible and stabilize it.
The primary and waste activated sludge is digested anaerobically. The anaerobic
digestion process includes four single-stage egg- shaped digesters operating at the

optimum temperature of approximately 95 degrees Fahrenheit. Egg-shaped digesters

33



were chosen over conventional digesters because of their superior mixing and heating
characteristics and their much-reduced cleaning requirements. The reduction in cleaning
is very important because cleaning is a major source of odors and since the digesters are
outside and near the zoo property the reduction of odor was crucial. The total digester
volume is Million gallons which is equivalent to 24 days of retention time which is an
average load with all units is operation. At the time of the design of this plant, egg-
shaped digesters were a very new technology and were in use in only a few treatment
plants world-wide but they have now become the standard equipment due to their

excellent design and benefits such as improved odor control.

Primary sludge, concentrated scum and thickened waste activated sludge are
blended in a digester feed tank and then pumped sequentially to each digester. The sludge
entering the digester displaces digested sludge, which flows by gravity to a digested
sludge day tank. The contents of the tank are pumped to the plant sludge dewatering
facilities. The digester temperature is maintained at 95 degrees Fahrenheit by pumping
the digester contents through spiral heat exchangers. Hot water for the heat exchangers is
provided from the energy recovery system, which will be discussed later. The digester
contents are mixed by an external pumped mixing system that provides a turnover of

eight digester volumes per day.

Gas is produced as a result of the destruction of volatile solids within the
digesters. The gas is collected from the top of each digesters and flows through two gas

purifiers to remove hydrogen sulfide from the methane, which is the major product and



the desired gas to be recycled in the energy recovery system. The gas is passed through
the purifiers and kept in a low-pressure holder tank. The gas holder tank also serves to
maintain the pressure in the digesters at 20 inches of water. If pressure builds in either the
tank or the digester a safety valve releases gas in the holder tank to the Waste Gas

Burners which burns off all of the digester gas.

Energy Recovery

The purpose of the Energy Recovery Facility is to use the gas produced by the
anaerobic sludge digesters, supplemented by natural gas as required, to fuel engine
generators and hot water boilers. The engine generators produce electrical power for the
plant and provide emergency power during PG&E power failures. Both the engine
generators and boilers produce hot water for plant process and heating, ventilating, and
air conditioning (HVAC) heat requirements. In a power failure, with two engine

generators online, this facility provides about 1/3 of the normal daily power requirements.

The engines are 550 kW generators. Thermal energy rejected from the engines
heats water to maintain proper digester operating temperatures and to provide hot water
to the treatment plant heating and dehumidification systems. In addition, two boilers are
used to assist the engine generators to meet plant heating loads and to provide heating
system redundancy if the engine generators are out of service. During normal plant